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Scope (Staff): | All WNHS Staff
Scope (Area): | Obstetrics and Gynaecology

This document should be read in conjunction with the Disclaimer.

Quick Links

. ) L Pregnancy and

Restrictions

Formulary: Restricted

Formulary: Unrestricted

SAS Cateqory A (item requires approval by TGA)

Medication Class

Calcium Channel Blocker

Presentation

Immediate release capsules (SAS): 10mg (SAS)
Slow release tablets: 30mg, 60mg
Please note there is a world-wide shortage of nifedipine — refer to the TGA for more information.

Storage

Store at room temperature, below 25°C

Dose

Tocolysis

Oral (immediate release capsules):

Refer to KEMH Clinical Practice Guideline: O&G: Preterm labour



https://www.kemh.health.wa.gov.au/For-health-professionals/Clinical-guidelines/Disclaimer
https://formulary.hdwa.health.wa.gov.au/Home
https://formulary.hdwa.health.wa.gov.au/Home
https://wnhs-healthpoint.hdwa.health.wa.gov.au/directory/CES/MedicalServices/Pharmacy/Pages/Helpful-Tools.aspx
https://apps.tga.gov.au/Prod/msi/Search/Details/nifedipine
https://www.kemh.health.wa.gov.au/~/media/Files/Hospitals/WNHS/For%20health%20professionals/Clinical%20guidelines/OG/WNHS.OG.PretermLabour.pdf

Nifedipine

Acute treatment of severe hypertension

Oral (immediate release capsules):
10mg initially.
Repeat dose after 30-45 minutes if response inadequate, to a maximum dose of 40mg.

Also refer to KEMH Clinical Practice Guideline: O&G: Hypertension in pregnancy: Medical
management

Ongoing treatment of hypertension

Oral (slow release tablets):
30mg SR once daily; may increase to a maximum dose of 60mg SR twice daily if required.

Also refer to KEMH Clinical Practice Guideline: O&G: Hypertension in pregnancy: Medical
management

Nipple vasospasm

Oral (slow release tablets):
30mg SR once daily; may increase to 60mg SR once dalily if required.

Duration: trial for 2 weeks; a longer duration may be required if symptoms persist.

Angina
Oral (slow release tablets):

30mg SR once daily; may increase to a maximum dose of 90mg SR once dalily if required.

Administration

Slow release tablets

Swallow whole, do not crush or chew

Blood pressure, heart rate, facial flushing, headache

Pregnancy

15t Trimester: Considered safe to use
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https://www.kemh.health.wa.gov.au/~/media/Files/Hospitals/WNHS/For%20health%20professionals/Clinical%20guidelines/OG/WNHS.OG.HypertensioninPregnancyMedicalManagement.pdf
https://www.kemh.health.wa.gov.au/~/media/Files/Hospitals/WNHS/For%20health%20professionals/Clinical%20guidelines/OG/WNHS.OG.HypertensioninPregnancyMedicalManagement.pdf
https://www.kemh.health.wa.gov.au/~/media/Files/Hospitals/WNHS/For%20health%20professionals/Clinical%20guidelines/OG/WNHS.OG.HypertensioninPregnancyMedicalManagement.pdf
https://www.kemh.health.wa.gov.au/~/media/Files/Hospitals/WNHS/For%20health%20professionals/Clinical%20guidelines/OG/WNHS.OG.HypertensioninPregnancyMedicalManagement.pdf

Nifedipine

2" Trimester: Considered safe to use
3" Trimester: Considered safe to use

Breastfeeding

Considered safe to use

Related Policies, Procedures & Guidelines

WNHS Clinical Practice Guidelines (in addition to those listed above):

Hypertension in Pregnancy: Magnesium Anticonvulsant Therapy

Preterm Labour: Magnesium Sulphate for Neuroprotection of the Fetus

Syntometrine: Labour and birth suite quick reference quide

Postpartum complications (Intranet access only)

Hypertension in Pregnancy: Midwifery care

Rupture of membranes- spontaneous

WNHS Pharmaceutical and Medicines Management Guidelines:

Pre-operative Medication Management (Intranet access only)
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Printed or personally saved electronic copies of this document are considered uncontrolled.
Access the current version from WNHS HealthPoint.

The health impact upon Aboriginal people has been considered, and where relevant incorporated and
appropriately addressed in the development of this document (insert ISD Number). (Please refer to the
Aboriginal Health Impact Statement and Declaration for Department of Health and Health Service
Provider Guidelines — please delete once you have completed this).

This document can be made available in alternative formats on request for a person with a disability.
© Women and Newborn Health Service 2020

Copyright of this material is vested in the State of Western Australia unless otherwise indicated. Apart
from any fair dealing for the purposes of private study, research, criticism or review, as permitted under
the provisions of the Copyright Act 1968, no part may be reproduced or re-used for any purposes
whatsoever without written permission of the State of Western Australia.
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